
 

 

 

 

 

 

 

 

 

 

 

Gas Hob Model Number 

CLGASUIT2 
 
 

 

Parts Manual 

 

 

 

 

 

 

 



Exploded Drawing 



Parts List 
Picture 

No 
Component 

Number 
Component Name Amount 

21 1200101065 BURNER BRIDGE 2 

1 1200101775 BOTOM PLATE 1 

9 1301000019 AUXILARY BURNER GAS VALVE 1 

11 1301000021 RAPID BURNER GAS VALVE 1 

14 1200101953 VALVE SHEET 1 

22 1301100004 AUXILARY BURNER CUP 1 

24 1301100003 RAPID BURNER CUP 1 

82 1301900001 CHEESE - HEAD SCREW M4X15 4 

85 1301900013 CHEESE - HEAD SCREW M3,5X6 4 

13 
1301201701 MAIN GAS PIPE 1 

1301201682 MAIN GAS PIPE SUPPORT PARTS 1 

16 1301201662 GAS DISTRIBUTOR PIPE LEFT-FRONT BURNER 1 

17 1301201663 GAS DISTRIBUTOR PIPE LEFT-REAR BURNER 1 

80 1301900005 CHEESE - HEAD SCREW M3,9X9,5 11 

7 1300401009 BENDS CONE 1 

8 1301900011 GASKET KLINGRIK 1 

89 1301900007 NUT M6X0,75 2 

74 1200101029 TERMINAL BOX COVER 1 

2 1300501029 LEAKPROOFING GASKET 1 

3.1 1200101011 SHRINKING HOOK 4 

3.2 1301900031 CHEESE - HEAD SCREW M4,2x40 4 

108 1300401003 INJECTOR 0.50mm AUX LPG (G30-28-30mbar G31-37mbar) 1 

107 1300401005 INJECTOR 0.85mm R LPG (G30-28-30mbar G31-37mbar) 1 

4 1300800001 TERMINAL BOX 1 

5 1301500023 POWER CABLE 1 

86 1301900012 WASHER KNURLED M4 2 

87 1301900004 NUT M4 2 

88 1301900003 CHEESE - HEAD SCREW   M4X6   GALVANİC 2 

75 1301500002 CABLE NOTR 1 

76 1300001003 CABLE CLIP 2 

6 1300800013 IGNITOR 1 

15 1300800014 MICROSWITCH 1 

20 1300100002 IGNITOR CLIPS 2 

26 1300800006 THERMOCOUPLE 450mm 2 

29 1300800005 SPARK PLUG 450mm 2 

33 1200101282 TOP PLATE 1 

34 1300501011 UNDER KNOB SEAL 2 

35 1301301005 KNOB 2 

36 1301100008 AUXILARY BURNER (FLAME SPREADER) 1 

38 1301100007 RAPID BURNER (FLAME SPREADER) 1 

40 1301100062 AUXILARY BURNER LID 1 

42 1301100060 RAPID BURNER LID 1 

46 1301401029 PAN SUPPORT 1 

81 1301900026 CHEESE - HEAD SCREW M3X12  4 

90 1300501019 MAIN GAS PIPE STOPPER  1 



 


